358

Model 108
Compact Tractor
Parts Catalog

o
CASECOITNA




CASE MODEL 108
COMPACT TRACTOR
Parts Catalog No. 1226

PRICE 75 CENTS

Leitch 2500 9-72 ", .




CASE MODEL 108

TRACTOR MODEL AND
SERIAL NUMBER

COMPACT TRACTOR

V4

ENGINE MODEL, SERIAL AND §
SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

108 TRACTOR

C19070

SERIAL NUMBERS




GENERAL INFORMATION

Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed. '

Hlustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother, Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine makeitnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of, the book.

indented Description

Indented parts in the descriptive list are apart of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are'indented in descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO, DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -rear steering .. ... ... cc0o00ee.. o1
28 A 56208 SOCKET ASSY - rearcylinder . . . ................ 1
29 A 55956 PLUG - adjusting, socket assy . . ... .......... .. 1
30 A 559057 SEAT - socketball, ......... e r et e 2
31 A 56210 SPRING - socket . .. ........... .00 vi.. 1
32 A 56209 SEAT - socketspring . . ............ R |
33 G 45175 CLAMPASSY -socket assy. ... .........0ouvu.. 1
16- 836 BOLT - 1/2" x 2-1/4" N.F.hex. . ....... A |
34 132- 104 PIN - cotter, 3/16" x 3" . . . . ... .t s e e 1
35 A 55889 STUD - ball,socket & cylinder ............000v... 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hexX. . . . ... .o v . 4
37 92- 4 LOCKWASHER - 1/4"SAE .. ........... t e e e 4

Terms "Right Hand” and "Left Hand"”

"Right Hand'" and ""Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

casecoltingersoll.com




Air Cleaner

Battery

Breather, Crankcase
Camshaft

LI I

¢ % o 2 00 8 0 0

Carburetor ....
Connecting Rod .

Cylinder Block .

Crankshaft ....

- Cylinder Head .
Electrical System

Engine Block & Attaching

Parts
Exhaust System
Filter, Breather

Axle, Front

Axle, Rear * =+«

Baffles
Belts &
Brakes
Decals

& Shrouds
Pulleys -

L )

Electrical System

Fenders

Frame
Grille
Hitch

¢ a s 2 0 o

e 0 0 0 a0

LI I S Y

e o a b 0 s o

® 4 2 0 60 05 0 00

ALPHABETICAL INDEX
ENGINE SECTION

casecoltingersoll.com

LI T S S, 11 FlyWheel L R T T
S et o e et ee e 31  Fuel Strainer c et vt et aeaeeae.
t e et e s et e 7 FuelSystem.........“,....
st et e cnesacene 5 Qasket Kits C vt e e e st e e
**e s e o reosoaseasllall Governor L T T P
¢ * 4 r e o0ee0 e o ese 5 Muffler ¢ 04080200009 e0080m0
© s o e e s e 00 esseaann 5 0Qil Pan S et st v e e e s e ta e
© s e s v e e aes e 5 Piston....................
s 0 s s e e e s ceacaes 7 Points, Breaker Contact o+« co...
trecseserenesas. 31-33 SparkP]ug.................
RN Starter L T
seeeeccases, 5T Tank, Fuel «..oienennenen.
© s e et st e s 0 s e 7 Thrott],eLj_nkage.............
L T T 11 Valves LA I R T T T
BASIC TRACTOR SECTION
M A S, 21 Hood A A R I I N T
0--0..00-....-..25_27 Irnplementmt L I N R N I
Tittttrreceseces 5.9 Model G14 Weight Box  c e e e
L T 23 ModelJGHeadIampKit * s 04 s e
L T I T 23 Plate,EngineMounting “« % o0 04a00
C e c ettt et 35 PTOCIutCh *++sosseesnnoaen.
Trrttemerececce 31233 Seat, Operator's e ceroeceoon..
L I T 17 SteeringWheel&Gear * o5 0000 00
L L T T 15 ToolTray A T T
L T 15 TransmiSSion LR R I I N
R 15  Wheels, Front& Rear ++ o+ s+« oe .

© * % e s 4 2 e ¥ e s e e

.
.
-
.
»
-
.
.
.
.
.

" e e s e s e % wm w

.
.
.
.
.
-
.
.
3
.
-

A R R L T T R PO,

e ® * & & o 4+ e 4 e

¢ % 8 T v e s e 4 v e o e

e * * o & s s e B e »






CASE MODEL

REF, PART NO,

LT WN -

BR 390640
BR 390380
BR 295962
BR 294606
BR 230927
BR 66768
BR 270538
221- 13
BR 261038
BR 298616
BR 295963
BR 298923
BR 27750
BR 93585
BR 390347
BR 390348
BR 390349
BR 390350
BR 299569
BR 299570
BR 299571
BR 299572
BR 295840
BR 295841
BR 298614
BR 270430
BR 390402
BR 222114
BR 92659
BR 27803
BR 390419
BR 93630
BR 292260
BR 261055
BR 221596
BR 65906
BR 26828
BR 260933
BR 210728
BR 230759
136- 103
A 27195
BR 221898
BR 93163
BR 222117
187- 1041

Printed in U,S.A.

108 COMPACT TRACTOR
C19070 ENGINE

DESCRIPTION REQ'D
BLOCKASSEMBLY-ShOI‘t..........................1
BLOCK - cylinder, stripped ., . .........c00veun.... 1
BUSHING - cylinder ..., ...0.eeenveenonnn.. 1
SEAL-o0il . ..... e eeaeaes cee e A |
BUSHING - governor shaft ,,, .. .... . ¢
PLUG - oil filler ,, . ..... Cee e B |
GASKET -~ carburetor mtg, . ........ B |
PLUG -oildrain , _..,.,....... R |
CRANKSHAFT,,,........ D |
OIL PAN ASSEMBLY | ... ... .0t einoennennnnnen. 1
BUSHING - oil pan et eecees D |
SEAL-o0il ,,........... O |
GASKET -oilpan , _ _.,.. e |
SCREW ~oil pan mitg. | .. ... .. .iuteneennennnnnn. 4
PISTONASSEMBLY-standard,,,,,,,,_,“,,,,,“”1
PISTON ASSEMBLY - 010 oversize ,.,,............. 1
PISTON ASSEMBLY - .020 oversize ,,..,...000euvun... 1
PISTON ASSEMBLY - .030 oversize ,,,,..... . |
RING SET - standard ....... R |
RING SET - .010 0versiZe ., ... ... .. 0oeee onenvenaa.
RING SET - .020 OVersiZe . ....v.vevoevenoveeenan. 1
RING SET - .030 oversizZe . .......eceunueeenennn. 1
PIN ASSEMBLY - piston, standard ... ............... 1
PIN ASSEMBLY - piston, .050 oversize ,,. ,........... 1
BRACKET ASSEMBLY - governor gear & oil slinger , ., ..... 1
GASKET - cylinder head ,...... e reen P |
CONNECTING ROD ASSEMBLY ., ....... R |
LOCK - connectingrodbolt ,.,.,................. 1
BOLT - connecting rod ... ... ceecanan ceeneae. 2
GASKET - valve COVEr . ..., .ceeeveveeoeonceeenas. 1
VALVE - exhaust ,..... B |
LOCK -exhaustvalve , . ...,...0000evrnmnvnncun. 2
ROTATOR - exhaust valve . .... e eeeceeceneean .o 1
VALVE - intake ,...... T |
KEEPER - intake valve . .. ,,...0000evennn. R |
SPRING - intake valve ... ..,...c000.e... . |
SPRING - exhaust valve | .. .....000eeveencneenan. 1
TAPPET - valve ,..... Gt et e s et eeeteesnsseeanasea 2
GEAR-cam ....... et ene et e s e s eaeeeen .1
SHAFT - governor lever . ..., I |
PIN - hair . it ieininievnnnceasennnnnnno. 1
RETAINER ,,...... Gt et eseer e e 1
BAFFLE - cylinder ... .......00eeeveneeennnano. 1
SCREW -baffle mtg, v vvvevenoeneeenconennnn. eee. 1
COVER - breaker points , . ... .00 veeeeerneennneno. 1
SCREW - sems c et ee e e s e et nas s e s e tenennavees 2

August 1972







CASE MODEL 108 COMPACT TRACTOR
C19070 ENGINE
REF. PART NO. DESCRIPTION REQ'D

40 BR 299848 BREATHER ASSEMBLY - crankcase ., ., ..o vs v enean ceeso 1
41 BR 280005 TUBE - breather ..,........ creeasaaeeean J R |
42 BR 93536 SCREW -sems ,.... cseestreensasanan ceseucsenne . 2
43 BR 211778 HEAD -cylinder ..........0000... U |
44 BR 93210 BOLT - cylinder head, 2-9/32" et eeeeeacanea treee. 3
45 BR 93211 BOLT - cylinder head, 2-21/32" .. ...00vuuu.. N |
46 BR 390180 FLYWHEEL ,..... cceseses et anereanan ceeeesanes 1
47 BR. 61760 KEY -flywheel ,,............ A |
48 BR 220865 WASHER - SPrilZ o v ev e e e evennnoenna seiecscenereea 1
49 BR 221796 SCREEN-ﬂywheel e s ecans s s v enae R E R EE S ee 1
50 BR 93042 SCREW - SEms « scsoeasea sessscsennsnanan .
51 BR 211383 HOUSING - screen mounting =« ++e«scsec.n R R IR I I 1
52 BR 222277 COVER - screenhousing +«cccecocoen sesrecnrcecace -1
53 BR 260971 LINK_governor .......... P T Y cececeece 1
54 BR 261129 SPR]_NG..gOVernor t e cs s s s et 0 s s e ean e 0 s ave e 1
55 BR 261117 LINK - choke *sesessosnssesscnsca secesconsnnan eese 1
56 BR 390662 PLATE - governor control s+ecceccecoccscece sescecces 1
57 BR 221559  WASHER - governor lever ¢ sscececcencsecnn R I {
58 BR 93572 SCREW'- governor lever =+ =cco e .. shesecutcacas see 1
59 BR 221535 CLAMP cecetoesenncasaca csesecananse casscssne 1
60 BR 93496 SCREW - SEMS s s s s s 000 " resccscs s ctsrsscesenoscs 1
61 BR 298303 LEVER ASSEMBLY - governor =»ssesase seseccsaranan +0 1
—~ 62 BR 220680 WASHER = #10 +scscosccecs cesesscsncaas S |
63 11- 312 BOLT - #10NCroundhead «+csecccecccacsnsronesa 1
64 129- 7 NUT - # 10 NC hex R R IR s s s escsscsvese 1
65 BR 221760 GUIDE -QiI s cc v oo e secesacccnsscssscscssasscsaas 1
66 BR 260584 SPRING - governor link « e+« ... R ) L |
67 BR 91920 SCREW - #8x5/8"flat headmach., =« <« ++++. sesresnesas ]
68 193- 25 LOCKWASHER - # 8 internal tooth =+ -« cececcssartenns 2
69 BR 66554 COLLAR - insulating ceeeetessaan cescenssoana e |
70 BR 66068 WASHER - insulating «--++ - tecsenseesenena P |
71 129- 6 NUT-#8NChex seceeans I T S teccessrsses 2
72 BR 299500 WIRE_g‘romld L A I I A I N N I R Y . 1
73 BR 390918 MUFFLER -exhaust * s+ ¢ e ceeveeean *essessresansseesss ]
74 BR 221885 SHIEID - heat s+ a» e ees0x tesecesaan secersesas 1
75 BR 222263 JOCK = SCrewe « » s e as oo ctcceossecs s e e enes e reese 1
76 BR 93704 SCREW - muffler seccovoeass ceesecasnanan creeses 2
ki BR 390693 STATOR - alternator feesce s et s arcrsssesnenen ]
18 BR 23096 BUSHING - stator e eeeans e e seense e 2seses s seee 4
79 BR 93621 SCREW - stator mtg, « »«+ o+« cererescsvecesrcacanse 4
80 BR 222211 BRACKET -fuse holder «..ceceeoncnncese ceesssrasen 1
81 BR 93536 SCREW-bracketmtg, «cecceececeoeess ceesseccsaean P |
82 BR 220680 WASHER - bracketmtg, «.ececoe.. B |
83 BR 222212 RETAINER - WiT€ s coeeesoen- S
84 BR 93438 SCREW - retainer «..... creesteensenanns cvecsacsans N |
/'\.
Printed in U,S,A. August 1972







CASE MODEL 108 COMPACT TRACTOR

REF. PART NO,

85 BR
86 BR
87 BR
88 BR
89 BR
90 BR
91 M
92 BR
93 BR
94 BR.
95 BR
96 BR
97 BR
BR

Printed in U.S.A.,

390892
93621
298968
93381
221907
66538
20677
299543
390233
93410
299392
93158
221901
299577

C 19070 ENGINE

DESCRIPTION

REQ'D

RECTIFIER - alternator ¢ « o e s e e o e 0 es e P |
SCREW - rectifiel’ oo oo e s oo cecoscessssosscsssccansas
COILASSEMBLY ¢t e tseoeetascossesscsocsasoscosscsnscese
SCREW -coilmtg, ..c-cceeecn e s e er e e secece e
CLIP - Wir€ ceecvesoececeaccense P e sssssssssnssnes
INSULATOR -~ spark PIUZ  « ¢ e s e v o v oo ossscscvoccacoes

SPARKPLUG - B & & 6 B " 6 S 0P e AP s E e e
GEAR -~ TiNE «evvevenconnrnannnnnans ..

SHIELD - starfer ... eseueccesvenssosnsccsccsnasnssesanse
SCREW -shieldmtg., ecccccecccccosccecscscacanenns
HOUSING - blower Cseausenasssdoenessacanasanses
SCREW ~ blower housing mtg, s ce e e e ceceeceeae ceersecen
BAFFLE -cylinder head ... ceceocececocesensnscsnssnae

KIT - engine gasket (includes items 7, 13, 19 & 23)

.
L]
L]
L]
*
-
-
,
-
.
.
N N el Vel e L

* o2 288 00 a0

August 1972




10




CASE MODEL 108 COMPACT TRACTOR

REF. PART NO.
1 C 15519
2 C 15174
3 173- 215
4  129- 504
5 C 10657
6 C 19074
7 214- 103
8 C 11529
9 C 18206
10 C 15540
11 187- 1047
12 BR 390379
13 BR 270528
14 BR 93622
15 BR 93323
16 BR 270539
17 BR 270538
18 BR 390811

Printed in U,S.A.,

FUEL SYSTEM

1

DESCRIPTION REQ'D
TANK - fuel .....¢c000000. s s e s ese s e s e snene P |
STRAP - talK & v vvuveeverennnnneennnens R -
SCREW - round head mach. 1/4" x1-1/4" . .. .0 e e nenn. 2
NUT -1/4"SQe e evvveecceasanes s ee s e s et acseenee o 2
ELBOW .t ieerevescooacaonsooonne cescene s 1
FUEL LINE - 18" . .. .ot eenoosceees e s s e eecsen e aa 1
CLAMP - h0S€ 4o viveeeaean e ec et easeneennan ces 2
CAP-fueltank .....cceeeececannovcaasecas . |
CONTROL - choke and throttle ......... trecesasnanee 1
HANDLE - T ... veteecccacns e re s s s e rasessesnaes . 1
SCREW - self tapping Phillips head .. ..o 00vev e ceeseees 2
CLEANER ASSEMBLY - air t e s s e e msan . §

ELEMENT - air cleaner ....... e s s s er e s sese e s 1
SCREW - air cleaner .....oceoccococcosones . ¢
SCREW - aircleaner ......eccvooocoscsa eesesessnee 1
GASKET - air cleaner ....c00c.. e e s s e e s e s e nencnsees 1
GASKET - carburetor mounting ... ..o eeevneocoeeoes veo 1

CARBURETOR - (repairs page 13) e+ v cccereerccsccnan,

August 1972




12




-

CASE MODEL

REF, PART NO,

WO =0 > WN -

[
N = O

BR 93357
41- 24
BR 27590
BR 220521
BR 292681
BR 26157
BR 23108
BR 93038
BR 91920
138- 251
BR 230896
BR 222010
BR 299762
BR 270538
BR 221986
BR 299650
BR 211712
BR 299707
BR 299096
BR 221995
BR 270511
BR 222014
BR 390684
BR 299740
BR 230932
BR 222027
BR 93572
BR 270382
BR 261116
C 10678
BR 299852

ENGINE MOUNTING

C 19012
164- 543
c 16752
192~ 20
129- 102
C 19073
C 19008
131- 1115
113- 2
192- 19
195- 102
113- 3

Printed in U.S.A,

CARBURETOR

DESCRIPTION

SCREW - carburetor mtg, « « == ¢+«
PLUG - welch
FILTER - carburetor drain
RETAINER -~ carburetor drain filter
VALVE ASSEMBLY - carburetor 1dle
SPRING - throttle adj, « s+ ¢+«
BUSHING - throttle shaft
SCREW - throttle and choke mtg,
SCREW - # 8 x 5/8" mach. *
PIN - throttle stop
PIN - float hinge
VALVE - choke
VALVE ASSEMBLY - needle
GASKET - carburetor mtg, - -
VALVE - throttle
SHAFT AND LEVER - throttle
STOP - throttle
FLOAT - carburetor
VALVE - fuel inlet assembly *
BOWL-f]Dat R E R
GASKET - float bowl « =+«
WASHER - float bowl « « «+ +
SHAFT AND LEVER -~ choke
NOZZLE - carburetor <+ - - -
SCREW - nozzle *=+==*=«--
BRACKET - carburetor -
SCREW - bracket mtg, - -
WASHER - choke shaft -
SPRING - choke return « -
CONNECTOR - fuel pipe
KIT - carburetor overhaul

.
.
.
.
.
3

® 8 0 0 @ 4 00 00 s e e

¢« e
« e » »
* @

s a
LI ]

. o
« e
a e

» e v o

-
* » 0 8 000
-
.

s 8o ® 0 0 s

[ T T }
s & & o + e a 2

* 4 s o @ ° =

® e 0 s 0 60 a0

e 8 @ s 2 6 & & » s ¢ 2 s s

s ® e 5 e & 8 & s 3 e v 2 ®

.
* = 0 a s
-
-

.

.
» s & ® & e & 6 B 3 a e @

. ° e 0
LI T R B D T T T R T S T R S B L T T R R D R R T I

4 & & & € 5 & & * ® S & & & B s ®E ¥ & 8 8 2 » & 2 *
® 5 o & & ¥ 8 v % ¥ 4 ® e + 2 e 2 " 2 2+ * e v 2 @
4 & B 3 e & s 2 2 B 6 s e & 2 S 5 23 s 3 8 2 e 8 & ¢
@ o 2 8 e B ¢ 4 % s 8 s 8 s+ & & 5 8 6 s * 2 s & e g+ @
¢ & w8 8 ¥ & B 4 e e E e s a3 ® &5 ¢ e s 8 s ¥ s ¥

@ & e & s 6 & e 2 @
" 8 e 8 8 s s 8 s
2 8 & w®w = a s e »
e 6 & e « o s * s+ @
s & 2 ¥ 2 8 8 e @
s 0 e & 8 2 & ° 2 @
+ 5 " 0 s & e ® 0

e e s & e & o a

PLATE

PLATE_enginemtg. R I I S
SCREW - cap hex socket head 5/16" x 1-1/2'"" NC
WASHER - flat 5/16" +«+v s v eoecerastcnns
LOCKWASHER-S/IS" et e s e ceu e s enrancsse
NUT - 5/16" NC hex s ss s e s s esscse s an
MOUNT - flexXbOlt » *» e =2 cc e e s vaoescsnasse
SPACER e s cosacs s s s stsssee s esanes
LOCKNUT - 1/4" NChex «--ccccevcscsss
BOLT - 1/4" x 5/8" NC hex teses et
LOCKWASHER - 1/4" s s eosecscccoracns
WASHER - 1/4"flat =+ scs e ce s cannaoass
BOLT - 1/4" x 3/4" NC hex R R

108 COMPACT TRACTOR

4 o & 3 8 B 6 & 8 & 8 s e 3 8 » & 4 % B & & » 0

e » @ * e s a * e & o

e o ¢ * o 8 8 t &5 o 0

® ® 8 8 8 8 6 % 5 6 e B3 » * e B B 6 & B ¥ 2 s o s s ¢

@ ® 4 8 4 8 6 & @ & 5 a3 6 ¥ B 4 3 &6 & s 2 6 8 8 & ¢ = o

e ® ® v e o &8 B ¥ 2 e @

2 & 8 8 5 ¢ ® ® 8 5 S & ® S * 4 ¥ B+ B & 6 + s 9 2 s 0 2 .

e o 9 8 & 3 e &« ¥ 8 v @

REQ'D

L T 1
LT I
»

L I T }
» B2 e 8 ¢ & e ¢

9 8 6 e & & e 8 8 6 & 9% 6 B T ¥ 8 B 2 B e ¥ ¥ &6 » e o w & 0+
® & & e & e » 6 s 6 8 &6 & P 8 4 & B B B 6 s ¥ s 4+ s & s e * .
e & & ® & 8 e ® B & ¥ e ® & * T e ® P 8 & + & v s e 0

" e 0
¢ v 3 6 a2 8 B e B & + ¢ 5 e P + s ® 9 e+ & + & + & v 2
¢ o & 8 4 e & 8 ® e St " ¥ S 2 & ® B 6 e & + 8 ¢ & Y ¥ * & &
» e ® 2 2 & 8 8 P B & & & e 8 8 B @ 6 % s " e 3 s v s o 0

? 9 & 8 * s e+ & * & ¢ 2 s s

August 1972

I e el o o o e e e e e e e e el ol R el S e anll o)

13




14




CASE MODEL 108 COMPACT TRACTOR
HOOD.FRAME AND GRILLE

REF, PART NO, DESCRIPTION REQ'D
1 C 19020 FRAME - main cesssssssassamsnsas
2 C 18670 HOOD AND GRILLE ¢ et v e0eae e s e essecaresscscsscccs
3 C 18664 COVER « PTO  cceveessasona cesesecesenee
4 C 18661 HINGE - hood, L. H, +cccereeccccarnnnss Ceesveensnse
4 C 18662 HINGE - hood, RH, .:.cvcececeece tesesesenneas
5 113- 103 BOLT ~5/16" X 1" NCheX s cceeeveccencconccancasssse
6 192- 20 LOCKWASHER = 5/16" ¢ s ¢ v e e soseavncosse s e reeacecaes
7 129- 102 NUT-5/16"NChex ® ¢ 4 @ % 2 v e s e aw ® & % % 8 06 0t s 0 e na a8
8 113- 207 BOLT -3/8x1"NChex «esan t e s ssceseteccea
9 192- 21 LOCKWASHER - 3/8" ¢esceeevacosvccanne esevsecenne
10 129- 103 NUT-3/8"NChex e 8 o 06 ® 0@ 60 v e e aoe 4 5 2 3 0 8 8% ¢ 00 0 0 an
11 C 18205 LINER - dash panel ceeaseas e teccscsesnecnenosan e
12 C 19069 LANYARD - hood .«....... s s s s e e sassscssacennensea
13 113- 4 BOLT-1/4X1"NChex ® ® ® 060 2 5 2 0 02 unoe ¢ ¢ 8 068 B ¢4 ¥ o o
14 192- 19 LOCKWASHER = 1/4" +cececas fr e reseecceseenene ..
15 129- 101 NUT-1/4"NCheX essease 4 cacsensesssscenncrnusoes
16 C 17038 BUMPER -rubber,hood ., . v c e v et e v neecans ceeoessane
17 C 19117 TRAY -center . .....ccocoosoconacs eessasncnsss s
18 187- 1036 SCREW - 1/4 x1/2" self tapping ...... Peorecssesnsesens
19 C 15116 DRAWBAR 2t cctvesvensacaa s s s esesssseronancsoes
20 NSS WEIGHT BOX (optional, order as G14 machinery item) ,......
21  113- 206 BOLT - 3/8x3/4" NCheX .vveeeeanas cesccsscssemvenae
22 353- 406 PLUG-h0le +.eeecanoonnosnas tcstserscuannensenas .

Printed in U.S.A, August 1972

R bt b b DO e et et bt O 00 W DD DO HR b b e




16




CASE MODEL 108 COMPACT TRACTOR
SEAT AND FENDERS

REF, PART NO, DESCRIPTION REQ'D
1 C 16129 SEATASSEMBLY000-0000.--0---0.0.. ........... . 1
2 C 15610 MOUNT - seat, rubber «.<¢....c.... scssssssasesscece 4
3 113“ 122 BOLT - 5/16" X 1"1/2" NC hex " 8 & 8 & ® 0 8 P e 4 0 R e s e s an 4
4 C 14534 BUMPER - seat, TUbbEr « s c e e e vcee vt scesocsnne cneas 2
5 C 19118 BRACKET -hinge +e:cccececccccenen B |
6 113" 102 BOLT-S/].B"X3/4"NCheX CRE A IR L I B R I I I L L L L ) 4
7 192- 20 LOCKWASHER - 5/16" ¢ v eeveeesoaorocsesccocasnns 4
8 129- 102 NUT -~ 5/16"NChex «sceceocsaosnnas teeavrecenseees 2
9 C 18702 FENDER AND SUPPORT +ccccscovsasnsososssnnseccoss 1

Printed in U,S.A,

August 1972

17




18




*

R
1
2
3
4
5
6
7
8

9

10
11
12
13
14
15
16
17
18
19

CASE WMODEL

EF, PART NO,

18016
1113
18015
15096
15097
16
17106
215
20
102
2069
15104
15105
17
103
521
14201
12975
16

Printed in U,S.A.

STEERING GEAR
DESCRIPTION

CAP - steering

ooooooooooo

NUT - jam 5/8" NC hex ...c..

WHEEL - steering

108 COMPACT TRACTOR

“« » s o 9 6000

BUSHING -~ flanged nylon .« e v e v ceeeoeoncoosecscnnoees

SHAFT - steering

KEY - Woodruff 3/16'" x 3/4"
BRACKET - steering

NUT - 5/16" NC hex, ZP
WASHER - 5/8'" plain, ZP

GEAR - steering

® 4 6 6 80 s U B 0L s v e e a0

¢ e % o 0 0 0 a0 0

PIVOT - steeringgear ........
FITTING-1UDE o e o s e v oo sesososcasosenss
BOLT - 5/16" x 1" NC hex, ZP ..
WASHER -~ 5/16" plain, ZP ....

WASHER - shim .

WASHER - 5/8"
CLIP - tinnerman

* e 6 0 00 00 00

“ ® a3 e e e

® ¢ ® 2 e e s s s e 00t e e s e

BOLT - 5/16" x 3/4" NC round head, square neck, ZP ......
LOCKWASHER - 5/16" ZP .....

LR B R R I I I I I

® & 0 0 000 0o

1
1
1
2
1
1
1
2
4
2
4 & & & 0 5 8 2 4SS PSS e s S e o= 09 1
1
1
1
2
AR
1
2
2

ooooo

® e ¢ 5 0 08 s 0

oooooooooo

oooooooooo

August 1972







CASE MODEL 108 COMPACT TRACTOR

REF, PART NO.

1 C 15066
2 C 16946
3 C 16724
4 138~ 2055
5 C 11906
6  219- 404
7 C 13106
8 C 12975
9 A 30881
10 132~ 311
11 C 15087
12 C 15113
13 C 15068
14 192- 23
15 129- 125
16 129- 325
17 C 16948
18 C 18626
19 131- 1127
20 T 33565
21 192- 20
22 113- 103
23 138~ 2040

1 C 15090
2 C 12110
3 C 12111
4 219- 10
5 C 12370
6 C 15093
7 126~ 21
8 195~ 2029
9 192- 21

10 113- 207
11 C 13716
12 C 10292

Printed in U,S.A,

FRONT AXLE

DESCRIPTION REQ'D
AXLE_frOnt ......... EEEEEEEES ¢« s 0200 08 .oo--..o.l
SPIN’DLE..rlghthand R .-o.o...o.co.o-a.oool
SPINDLE - left hand s =+« « « ce s e ers e aa D |
PIN -~ roll L.H, Splnd183/16"xl 1/2" eeereenrinenonanne ]
WASHER - thrust 13/16" « + v e e v ceesecaaa ceescecas 3
FITTING-lube *+scccccosess D
COVER - lube fitting ..... R R N T T
WASHER-Spindle o-ooooooo.o..ooooooo--oocoo-ooo2
WASHER - wheel Spacer «eceesesconceee. eesesesess UAR
PIN-COtter5/32"X1-1/4".....o............... ....2
ROD -tieanddrag link s eeovs s oo I A N ¢eenaes 2
BALL JOINT - R.H, thread c et acccsesaseans seesacsvanse 2
BALL JOINT - LH. thréad s+ ecccsoseoocecsnsocsacscasa ee 2
LOCKWASHER - 1/2" ZP eceseensenn e s e o eecosaa [ |
NUT - 1/2" NF hex s s s e e s s s e ccasacna te e s ensnaa 5
NUT - 1/2" NC hex, L.H, thread ««ccce... e rs s essmecee .. 2
ARM - upper spindle ««ceoaencoacces e |
PIN - axle pivot e« -+ e cecececaensn Pe s e ensnues ceenses 1
NUT - jam 3/4" NCheXx eseanacecceancas cesecaenona 1
KEY -1/4"X1/4"X1" cceceeecnnanaa P esocaacanans eee 1
LOCKWASHER - 5/16" s cveeeece B |
BOLT - 5/16" x 1" NC hex ce s s st s scvenae e csssstenanae 1
PIN - roll 1/4" X 1-1/2" et etecnncacs cecrerasaanns |

FRONT AND REAR WHEELS

WHEEL - front (includes bearing) ««ssecsee s cecenssseane 2
BEAR]_'NG-sealed’inner e e acovonaae t e s s ecenenenas cese 2
BEARING -outer  « - = ¢t e ec0 e e s e e s e sncas s eersenae 2
FITTING = 1UDE o+ e o s e oeea et et s sesesacane cesecece 2
CAP-hub e e eees s B s e s e s s e e 2
WHEEL - rear e s o v oo 06 0omecessasnase s e e e e s sacrneas «se 2
KEY - Woodruff "A" 1/4" X T/8" ¢ e e e s v s eeannscece veeease 2
WASHER—3/8"plain,ZP e s e s enesesenns ceceesassasa 2
LOCKWASHER = 3/8" ZP cvcseeces t et e s cencssnanaa «s 2
BOLT - 3/8" X 1" NCheX, ZP «ccecoceancnscacans e 2
WASHER-]",IOgauge e esencnossem s e e s s eeecs e 2
WASHER-]",IBgauge ........ s e s s s e cscanenna aees 2

August 1972

21




22




»*

~"

CASE MODEL. 108 COMPACT TRACTOR
BELTS, PULLEYS AND IDLERS
REF. PART NO. DESCRIPTION REQ'D
1 C %9071 PULLEY-engme"" ............ R R T
2 T 5070 e s e s e as e s et e et er e eansssenseenoeeens - 1
3 113- 233 BOLT 3/8"X1-3/4"NCheX ZP -eeevsnecenenan ceres 2
4 C 17213 PULLEY - Jdler o » e o o020 esneees sresessensneseane 1
5 C 15672 PULLEY -idl€F +o oo o eoosasososssssnsssaccnssnsns i
6 C 19086 PULLEY - transaxle S seeas s 1
7 83- 510 SETSCREW - 5/16'" x 5/8" NC hex seat head - cup point <+ . - 2
8 126~ 13 KEY - Woodruff 3/16" X 5/8" ccesossoncsoennnasnn |
9 113- 103 BOLT - 5/16" x 1" NC hex zP (attaches rear keepers) ««--«. 2
10 C 19035 KEEPER -belt LH, rear . ...ciccceesceosrsocccsnes . 1
11 C 19034 KEEPER -belt RH, T€ar «.eeveeecececccnnann ceee. 1
12 192~ 20 LOCKWASHER - 5/16"ZP ....c... -
13 129- 102 NUT -5/16" NCheX ZP vt eeecerecssacoccosoananoses 4
14  132- 46 PIN - cotter 1/8" X 3/4" « vt eecnseosscasssscnnnns . 2
15 C 15677 SPRING ~clutech ... ¢ ccceanne e |
16 C 18633 ROD-clutch . .0ttt iereeccosoccecaconcannssnsss 1
17 C 18634 BELT -~ traction drive +.... ee e s e e reneuan P |
18 195- 525" WASHER - 3/8" plain ZP s vceavannn e cesssesesancas D
19 192~ 21 LOCKWASHER -~ 3/8" ZP t vt v eeeesnscennensonsnsasas 3
20 129- 103 NUT-3/8“NChexZP c e s acescsccnvrsrseseeees P |
21 C 17203 SLEEVE-bearing ® & & & 0 & 0 a0 s ® 5 2 8 82 5 8 6 6 0 % s e 8 s e e 1
22 C 18632 PIVOT PLATE - idler pulley e e ee eerieeereeees 1
23 113~ 209 BOLT - 3/8"x1-1/2"NCheXZP +cvvesecnnnranannnn o1
24 C 17164 KEEPER - beltidler pulley ., ....0veeencensean R |
25 C 19033 KEEPER - belt engine pUlley . . v v v e evevoesooceacenes 2
26 113- 102 BOLT - 5/16'" x 3/4" NC hex ZP (attaches front keepers) 2

27 195- 521
28 178- 858

C 18681
C 19106
C 18695

OO ~TDH U W -
[y
[y
P

102

C 19103

131- 176

C 16885

195- 521

10 132- 26
11 C 15498
12 C 15499
13  195- 541
14 132- 48
15 138- 92
16 C 15156
17 192- 20
18 129- 102

Printed in U,S.A.

WASHER - 5/16" plain ZP
SETSCREW

ooooooooo ® 6 a o 0 2k v 08 00000

® 2 0 0 0 8 0 PO S L G LS LD e s e u s Ee s e

BRAKE ASSEMBLY

PEDAL ASSEMBLY - brake
ROD - brake

LATCH -Brake | ... .cceeeeeoecscnnennnncscennns
LOCKNUT ~ 5/16" NC hex ZP
BOLT - 5/16" x 3/4" NC hex ZP
BOLT - eye (on brake actuating arm on transaxle) .
NUT - 5/16'" lock NC hex ZP
SPRING - brake return
WASHER - 5/16" plain ZP
PIN - cotter 3/32" x 3/4"
PAD - footrest R H. short
PAD - footrest L.H. long
WASHER - 5/8'" plain
PIN - cotter 1/8" x 1"
PIN - roll 3/16'" x 3/4"
BRACKET - saddle
LOCKWASHER - 5/16" ZP
NUT - 5/16' NC hex ZP

..... ® 8 @an 9o s 28000008000 e

LR B R A N R R R B R I A R I I R R I )

® 5 5 5 % & ® 6 8P e eSS DPO S S EEE S e

® ® » 2 8 8 s 0 0 0 s B 00 s e s e a0 a0

® B & 8 & 2 a2 0 s e e E PP e e e .

LR B R R R L R I NN I I Y I A

....... ® a6 a0 e s e e s e

L N R A R I Y I B A I R A L L B Y

UAR
2

August 1972

23




24




(

(

CASE MODEL 108 COMPACT TRACTOR
TRANSMISSION AND FINAL DRIVE

REF. PART NO.

1 C 19297
2 C 19298
3 C 19299
4 C 19301
5 C 19302
6 C 19300
7 C 19303
8 C 19304
9 C 19305
10 C 19306
11 A 12642
12 C 19307
13 C 19308
14 C 19309
15 C 19310
16 C 19311
17 C 19312
18 C 10205
19 C 19313
20 C 19314
21 c 19315
22 C 19316
23 C 19317
25 C 19318
26 C 11167
27 C 19319
28 C 11166
29 211- 5
30 A 11538
31 C 19320

C 11167

C 11166

211- 5

A 11538
32 Cc 19321
33 C 19322
34 C 15780
35 C 11163
36 C 19323
37 C 11219
38 35012
39 C 19324
40 211~ 11
41 C 19327

C 19328
42 C 19326
43 C 19328
44 C 11191
45 C 19329
46 C 19330
47 C 19331
48 C 19332
49 C 19333
50 C 19334
51 C 19335

Printed in U,S.A,

DESCRIPTION

BEARING -needle . ..ccevececcoacsoans .
BEARING - bronze ceesesecsssncssuacva
BEARING - DI'ONZ€ & . ecesnoveocnssoosanse
PLATE ASSEMBLY - center ... ceoooseseas caee
BEARING - bronze s ss e assaansasnsesens
BEARING - bronze ccacse s enacensseseass
COVER ASSEMBLY - transaxle (includes # 3 &9 ...
BEARING - needle .+ .eoceecesescanoecos e s e

GEARASSEMBLY"differential ® ® 0 8 s 0 06 00000000800
BEARING - bronze

AXLE - left hand
AXLE - right hand
GEAR -~ bevel
PINION - bevel
PIN - drive
WASHER - thrust
WASHER - thrust ,,.........
RING - snap .
PIN-I’OH ooooooooooo R EEEEEEEEE N

«® o a8 00 @ o s a2 05 600 s e e a0
® @ s % 4 v & ae

» o " b e s e s s E e .

SLEEVE ASSEMBLY - countershaft
BEARING - bronze
SHAFT - idler
ROD ASSEMBLY - shift (Ist. & reverse) .
FORK - shift .
ROD - shift ,,... .
SPRING .

.
.
> 0
® ® @ » o0 0 e 00 s 0 00 e
.

® % 5 8 v 6 s s s e 000 om0 a0 o ® o e o 20 a .

BALL -steel |, .. .... 0t eeeennccnsens
RING ~ snap ., .
ROD ASSEMBLY- smﬁ (an & 3rd)
FORK -~ shift
BALL - steel
RING - snap
ROD-shift |, ., ...... . ¢ccncenceonnns
LEVER AND HOUSING ASSEMBLY - shift
HOUSING - shift lever
KEEPER - shift lever
LEVER - shift
RING - snap
RING - quad
PIN - drive
PLUG-1/8"DPiPE .. ...vevevevnoennsanas .
HOUSING ASSEMBLY - axle .
BEARING - needle .. .....cc0vececncecs
HOUSING ASSEMBLY - axle .
BEARING - needle
GEAR - (16teeth) | ......c0veeeeenccconcannns
GEAR - bevel (33 teeth)
SHAFT - shifter & brake

® 6 8 5 90 B B A 2 s e a0 sae ¢ o @ 6 a v a0 ..

¢ s 5 0 0

cccccccc * o 00

® 6 0 5 8 0 0088 800 s

@ 4 ® @ & e 8 e P L s 00 s s e e s

.
® 9 2 4 @ @ 6B S A AL NS A eSS NS S S .
.

.
.
& 8 % ¢ % 8 0 98 B e e 0 a0 e e e o LI R »
.
.

25

REQ'D
CASEASSEMBLY-traIlSaxle * ® & & O 4 6 T O ¥ P F S eSS e e

* s 005 0 v e * s 5 o0 0 0 s

ooooooooooooooooooooooooooooooo

a9 5 4 8 06 0 a8 00 a0 s s e ® e o oo

GEAR - shifting (2nd & 3rd)

GEAR - shifting (Ist & reverse)
GEAR - spur, (12teeth) |, ., ., .......cc0vuennn .
GEAR - countershaft drive (39 teeth)
GEAR - countershaft (34 teeth)

® &« 6 a0 v 0 60 00000 e

® 2 8 ¢ 5 8 5 e 0 e s 0B

® ¢ O % 0 000 000 e s s

August 1972

® ® 8 6 ® @ * 2 8O 000 e e s e 0

S T P s T e o S e T N RN e N Nl LY ol el N e




26

(




27

CASE MODEL 108 COMPACT TRACTOR
~ TRANSMISSION AND FINAL DRIVE
REF, PART NO. DESCRIPTION REQ'D
| 52 C 19336  GEAR - countershaft (25teeth) ......... ceesssscscnann 1
53 C 19337 KEY - countershaft .......... st s et eess s ann I |
| 54 C 19338 IDLER - reverse ..... I I {
| 55 C 19339 SHAFT - reverse idler .. ueeeeecocnceeann I |
| 56 C 19340 SPACER - reverseidler ,......... brsessssssssenss . 1
57 C 19341 STOP - shifter ......0cieeneenn csseacnasonsan [P |
58 C 19342 GASKET - C25€ & COVET 4 u v e v v e e vnsnosonesa cececseas 2
59 C 15794 GASKET - shift lever housing ......... W s s st s assesenas 1
60 C 19343 BEARING - ball  .....c00ee. e s e s e s ses e I |
63 C 19344 BEARING - thrust . ... cecteeeserosceccas csereseas 2
64 C 19345 WASHER -thrust .....ccceeeceneenne te s s e s scnsoan 3
65 C 15346 WASHER -thrust ......ccvccecesn ceessecocas |
N 66 C 19347 RING-8SNAP veveeovecceana e |
67 F 53650 PIN-dowel ...... B cretonnes 2
68 C 19348 SEAL - oil T st e e st esaessecn 1
. 69 C 16011 SEAL - oil cteacrnserenasan teres s e escnsnsan ees 2
) 70 C 19349 SEAL-0il ..ietevevnnoceanncans seseseasoeans eeas 1
1 83~ 420 SCREW - socket head cap, 1/4" x1-1/4" ...ccee.. B 1)
72 831 412 SCREW - socket head cap 1/4" x3/4" .. ve... ceeeereenes 3
73 13- 520 SCREW - hex. head 5/16" x1" ....... e e et tecneee e . 8
74 92~ 5 LOCKWASHER - 5/16" cesrsssessssennsenses ceeecse 8
75 C 19325 SHAFT & GEAR ASSEMBLY - input « s e v e e oo s P |
6 C 19350 SHAFT - input sececseensancnna P |
1 C 19351 PINION - input = .o ceeaennss “evesseacesacsanna . 1
78 C 19352 RING ~ retaining ce s essessacscsnonncanan R |
e 79 C 19353. .. PAD - brake e s e sesceeesanarssan e csesssenses 2
- 80 C 19354 PLATE -brake pad  «.eveeeeeenean. S
81 C 19355 HOLDER - brake pad +ccevevesosososssceceas P |
82 C 19356 LEVER - brake ceescamcenssemssesnaea T |
83 C 19357 WASHER-flat ........00... che e sesssecsesersana 1
84 C 19358 LOCKNUT . .veeevenen s e s s e s e sssenseonese s esenas 1
85 13~ 420 SCREW - hex head cap 1/4" x1-1/4" ....... csessnsecase 2
86 C 19359 DISK~brake .....ccecececavensa A |
87 126- 13 KEY-Woodruff # 61 .. veivenneeorocnncsencanancns 1
~

Printed in U,S.A.

August 1972




28




CASE MODEL

108 COMPACT TRACTOR
ATTACHMENT DRIVE:

POWER TAKE OFF (PTO) ASSEMBLY

REF. PART NO,
C 17037
C 15083
C 15086
C 10822
A

Cc

—

70280

15272
113- 206
192- 21
195- 104
10 A 30881
11 113- 213
12 182- 286
13 C 17108
14 C 16714
15 C 18716
16 131- 179
17 C 15672
18 C 18608
19 C 19015
20 132- 46
21 C 15527
22 175- 415
23 192- 20
24  129- 102
25 C 1917
26 C 15252
27  113- 102
28 195~ 521
29  192- 20
33 129- 102
31 129- 103
32 C 18607
33 ¢C 15545

19044
19172
14525
15156
102
20
102
92
15564
138~ 2054
195- 521

= oIk Wi
— e e

amEeE=aaQ0
PPYE

[l =}

Printed in U.S8.A.

DESCRIPTION
HOUSING - PTO
PULLEY - PTO bottom
PULLEY ASSEMBLY - PTO top
WASHER - plain
BEARING - PTO
WASHER - bell .
BOLT - 3/8" x 3/4" NC hex, ZP
LOCKWASHER - 3/8" ZP
WASHER - 3/8'" plain, ZP
WASHER - spacer
BOLT - 3/8" x 2-1/4" NC hex
SCREW - pan head 3/8'" x 1-3/4" NC
SLEEVE - inner
BUSHING - bearing
SPRING - PTO
NUT - lock 3/8" NC hex
PULLEY - idler ..
ROD - PTO
LEVER - engaging
PIN - cotter 1/8" x 3/4"

ooooooooooooo

® 5 8 2% 8 0 00800

oooooooooooooo

® o 0 &0 0 0

SCREW - 5/16" x
LOCKWASHER - 5/16" ZP
NUT - 5/16" NC hex, ZP

BELT - PTO

KEEPER - belt
BOLT - 5/16" x 3/4" NC hex
WASHER - 5/16"
LOCKWASHER - 5/16"
NUT - 5/16" NC hex o+«
NUT - 3/8" NC hex
ARM - idler
BRACKET - spring attaching

1" truss head, ZP

s & 8 2 a0 e e
" e 0 0 8 0 s e

«a ® 5 e 2 2200880000

IMPLEMENT LIFT

LEVER - implement lift
ROD - push
BUTTON - thumb |
BRACKET - saddle

oooooooooo

ooooooooooooo

LOCKWASHER - 5/16" ZP
NUT - 5/18" NC hex, ZP
PIN - roll 3/16" x 3/4"

¢« ® 2 8 000

* e s e 0 v e

IIIZI?PW' '02/329./15’ ce

ooooooooooooooo ®» a0 s 00

ooooooooo

ooooooooo

® e & 5 8 00 00

oooooooooooo ®» o ® o0 0 s

PIN - spirol 5/16" x1- 3/4"
WASHER - 5/16" plain

o—-v—-b-‘mmwmwwwwn—n—n—nﬂwr—-wr—v—nv—u—>mmn—u—-[\:»—n-u-u-‘o

" * o 6008 0

N el o ¥ N O N S N

August 1972



30

MAG. GND.




CASE MODEL 108 COMPACT TRACTOR
ELECTRICAL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 10458 BATTERY - 12VOlt e cccscccenssososcocacoaaasnnese 1
2 C 18677 HARNESS - Wire e e e e ca v e e o oo covoecscosccccncsssas 1
3 C 14565 CABLE - battery positive (red 10-1/2"} «eo o se v 1
4 C 14566  CABLE - battery negative (black 12') ¢ ¢ ¢ c e e st ve e v veanee 1
5 C 17685 WIRE - battery negative to solenoid case «+ceeveeoceteeaas 1
6 223~ 7 FUSE_7/5amp’ L R A ¢
7 C 14553 SOLENOID - Start e o +ec oo e esssoesesossaacoosenonas 1
8 C 18816  SWITCH -~ ignition, includeskey «:sceccccrecececcccee. 1
9 C 19075 KEY-igniﬁon L I R I R I T T e 1
10 C 18203  WIRE -~ solenoid to PTO safety switch e« ccccsccosenncens 1
11 C 18185 WIRE - PTO safety switch to clutch switch  «+cece s 1
12 C 18182  SWITCH - strip, PTO & clutch  «+--cccececaveccnees 2
13 C 15114 CLAMP- battery hold dOWn  « e c s s e e eerscecnvacesenas 1
14 BR 390307 - STARTER - engine, 12 volt (repairs page 33) «.ccecnceeaes 1

BREAKER CONTACTS

BR 299061 KIT - ignition e« evevececcaceen

BR 294628 POINTS AND CONDENSER .o
BR 26018 SPRING - breaker arm »e«se+ ..
BR 260374 SPRING - connector, condenser
BR 65704 PLUNGER - breaker point

BR 61760 KEY - flywheel, zinc «+. ..

BR 93381 SCREW - breaker arm mtg,
BR 220477 CLAMP - condenser mtg.
BR 93042 SCREW - condenser mtg. -
BR 222117 COVER - breaker point - .
0 187- 1041 SCREW - sems, cover .

000 =IO WN -
L) . L I ]

* @ L I L[] »

L] . L ] *» 9 »

L . e . e .

* L[] (] . »

. @ L 2 L L I ] L] ]
L] s 2 L] L] » L ] *
. » . o & . L ) *
* & 3 L . L I L I
L] L ) [ . *« * o . 2
L] L L * s . * o
. L N . . L] . L I ] L]
L] L B L » . * 0
» . . . . . . . e »
" e 0 o ® - % ® &
* L] » L * e & @
[ I ) L .« ® *« & o .
. a2 *® & e . @ L Y ]
L N ] L . L] ¢ o [ ]
¢ e . e @ o & » o
* 0w » L I . . L] L I
. [ ] ¢ & 2 . & L )
* e * * . . L] . .
. . & @ L ] . L] ¢ 9 L]
PN e N e e e Y

o *» a »

Printed in U.S.A, August 1972




32




R
1
2
3
4
5
6
1
8
9

10
11

12
13

14
15
16
17
18
19
20
21
22
23

bW

[~

CASE MODEL

ELECTRICAL SYSTEM HARDWARE

C
C
C
C
193-
187-
C
195-
C
129-
111-
129-
111-
129~
129-
152-
192-
129~
C
C
182-
C
129-

BR
BR
BR
BR
BR

BR
NSS

EF. PART NJ.

14060
17426
17921
10836
70
484
18204
513
15704
642
202
102
108
101
122
20

18

21
10472
19246
523
19254
77

108 COMPACT TRACTOR

33

REQ'D

DESCRIPTION
NUT -backup *****cs*ecececcensocccncncccccsnns
WASHER-ignltionsw1tch s e s s e s ms e IR R
NUT - escutcheon 2 a6 s 000880 e 0e 0w e * o e s s 00 e ea
NUT - speed =+ ****="* T ceeua
LOCKWASHER - # 10 external tooth *e+scccreccrecacccn

SCREW - # 10 x 1/2" self tapping hex, =-=c=+esssceeecccs

SCREW - # 10 x 1/4" binder hd., nylon e

WASHER ~ #10 soeccocecosssocs feeeceseceaaneses
NUT - #IONChex’nylon [ ces e s s e R
NUT - # 10 acorn e e s s b e s s 00 s assense e R
BOLT - 5/16 x 3/4" rd. hd. sq. neck **ccccvescoascccas
NUT - 5/16" NC hex ¢sscescrecscns “eseassccsecsan
BOLT -1/4x3/4" rd, hd. Sq. neck ««cececceecocesn ceeeen
NUT -1/4"NChex +eceeces s s e ceccaerscacese s
NUT - 5/16" NFheX «ecccocesse ctessecessaneanans
LOCKWASHER - 5/16" cccveccsccssnses cesencene e
LOCKWASHER - 3/16" csvoceonscsacs ceeesensese ot
NUT -#10hex e¢«es s s e essssscsseresssesseseasnnns
CLIP - wire holder + .+« .~ cesesecs e e e srsencnaar e
HOLDER - strip switch s sseccevereccecccccccannnnns
SCREW-#IOX'?/S"panhead s a2 emacew R R R I
WASHER - 13/64" nylon e s cecveccaveccasnces ceseas

NUT-#lOsquare » e % 08 0800 e s « 20 00

BR390307 STARTER

299963
390454
390456
390452
390455

299962

Printed in U.S.A.

DRIVEASSEMBL e o8 680 a 000 "o 0 0

CAP ASSEMBLY - drive end (includes bearing & bracket). « - - «

ARMATURE ASSEMBLY - (includes washers)
HOUSING - starter (includes field coils) « « »

@« e 5 00 008 00

a s 2 e 08 o5 s a s

CAP ASSEMBLY - commutator end (includes bushing,

brushes and springs) e eccc e
BOLT - thru (includes nuts and lockwashers)

& % 8 0 60 ¢ 0 00000

BRUSHES AND SPRINGS - (order Item 5 cap assembly} «-<=**

August 1972

DO DD DN B DO DI DO DD DD b=t bbb = 4 = DD DD DD




34

M ER RN /

e

ATTACHMENT LIFT{

A tMPORTANT

GRGH ATIACRMENT BRI [\

VMK 1E2CIOH  DILINL
NETRTTRT I Ak

THANSMISSILN IN 4
PNGING AR ATIEE

CHUKE

FasT

THROTTLE

1108 | [casclil

4ZmTIAFAAD

mc-mg




CASE MODEL 108 COMPACT TRACTOR

DECALS
REF. PART NO. DESCRIPTION
1 321_ 2472 DECAL (R.H.) @ 2 4 8 @ % s s s v a0 e e » e 0 0 0 0
2 321_ 2473 DECAL L'H.) ooooooooooo ® a8 0 0 2 a s e e
3 321- 2476 DECAL - instrument panel - «esoveon.. cees.
4 C 18186 DECAL - PTO ® B @ 5 &2 + 8 4 8 5 0B o8 s e e e - s 0
5 C 15658 DECAL - bra_ke lock ® ¢ & 2 & 2 0% 8 08 60600 00 e

Printed in U,S.A.

REQ'
..... R
= s 8 0 0 s 0 1
. ® @ 8 0 0w » 1
c e ace e 1
ch e 1

August 1972

35




36




CASE MODEL 108 COMPACT TRACTOR
HEAD LAMP KIT(OPTIONAL)

37

REF, PART NO DESCRIPTION REQ'D

NSS KIT - head lamp (order as J6 machinery item) +eceoeeevoe. 1
1 C 14302 HEAD LJAMP =« ce e oo s evanens s s e e s ar e n e e e 2
2 C 14537 CONNECTOR - head lamp -...... s et oo et ecceecan 1
3 C 19177 HARNESS - wire s e ee e e e et e as e e e s e s e e e .o 1
4 C 19222 SWITCH - headlight «+evvvuenenn.. B

321~ 2484 DECAL - lights T e e s s s s s aran e cerenateena se0ane 1

HEAD LAMP

1 131- 629 NUT - speed «ceee.. c s e aceene ce v eseesnn cecenes 4
2 187- 1047 SCREW - #8 x 1/2" round head, Phillips, self-tapping .« .... 4

C 14302 HEAD LAMP ASSEMBLY c et e s ennsess et osscavacan . 2
3 NSS RECEPTACLE - head lamp (order C14302) ...... ce e 1
4 C 14305 BULB - head lamp L S, * s e e dno o e * o0 o 1
5 C 14304 GASKET - head lamp a0 e ¢ 0000 I EEEEE) R R RS 2
6 C 14303 LENS - head lamp c e e s et aen e e s e s e e s e s s . 1

Printed in U,S.A,

August 1972




38

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.

35012 25 38 BR 221596 5 28 BR 289570 5 16
A 11538 25 - BR 221760 7 65 BR 299571 5 16
A 11538 25 30 BR 221796 7 49 BR 299572 5 16
A 12642 25 11 BR 221885 7 74 BR 299577 9 -
A 27795 5 35 BR 221898 5 36 BR 299650 13 16
A 30881 21 9 BR 221901 9 97 BR 299707 13 18
A 30881 29 10 BR 221807 9 89 BR 299740 13 24
A 70280 29 5 BR 221986 13 15 BR 299762 13 13
BR 23108 13 7 BR 221995 13 20 BR 299848 7 40
BR 26018 31 2 BR 222010 13 12 BR 299852 13 -
BR 26157 13 6 BR 222014 13 22 BR 299962 33 6
BR 26828 5 30 BR 222027 13 26 BR 299963 33 1
BR 27590 13 3 BR 222114 5 21 BR 390180 7 46
BR 27750 5 13 BR 222117 5 38 BR 390233 9 93
BR 27803 5 23 BR 222117 31 9 BR 390307 31 14
BR 61760 7 47 BR 222211 7 80 BR 390347 5 15
BR 61760 31 5 BR 222212 7 83 BR 390348 5 15
BR 65704 31 4 BR 222263 7 5 BR 390349 5 15
BR 65506 5 29 BR 222277 7 52 BR 390350 5 15
BR 66068 7 70 BR 230759 5 33 BR 390379 11 12
BR 66538 9 90 BR 230896 13 11 BR 390380 5 2
BR 66554 (] 69 BR 230927 5 5 BR 390402 5 20
BR 66768 5 6 BR 230932 13 25 BR 390419 5 24
BR 91920 7 67 BR 230976 7 78 BR 390452 33 4
BR 91920 13 9 BR 260374 31 3 BR 390454 33 2
BR 92659 5 22 BR 260584 7 66 BR 390455 33 5
BR 93038 13 8 BR 260933 5 31 BR 390456 33 3
BR 93042 7 50 BR 260971 7 53 BR 390640 5 1
BR 93042 31 8 BR 261038 5 9 BR 350662 7 56
BR 93158 9 96 BR 261055 5 27 BR 390684 13 23
BR 93163 5 37 BR 261116 13 29 BR 390892 9 85
BR 93210 7 44 BR 261117 7 55 BR 390693 7 7
BR 93211 7 45 BR 261129 7 54 BR 390811 11 18
BR 93323 11 15 BR 270382 13 28 BR 390918 7 73
BR 93357 13 1 BR 270430 6] 19 C 10292 21 12
BR 93381 9 88 BR 270511 13 21 C 10458 31 1
BR 93381 31 6 BR 270528 11 13 C 10472 33 19
BR 93410 9 94 BR 270538 5 7 C 10657 11 5
BR 93438 7 84 BR 270538 11 17 C 10678 13 30
BR 93496 7 60 BR 270538 13 14 C 10822 29 4
BR 93536 7 42 BR 270539 11 16 C 10836 33 4
BR 93536 7 81 BR 280005 7 41 C 11163 25 35
BR 93572 7 58 BR 292260 5 26 C 11166 25 -
BR 93572 13 27 BR 292681 13 5 C 11166 25 28
BR 93585 ] 14 BR 294606 5 4 Cc 11167 25 -
BR 93621 7 79 BR 254628 31 1 C 11167 25 26
BR 93621 9 86 BR 295840 5 17 Cc 111901 27 44
BR 93622 11 14 BR 295841 5 17 C 11205 25 18
BR 93630 5 25 BR 295962 5 3 C 11219 25 37
BR 93704 7 76 BR 295963 5 11 C 11529 11 8
BR 210728 5 32 BR 288303 7 61 C 11806 21 5
BR 211383 7 51 BR 298614 5 18 Cc 12110 21 2
BR 211721 13 17 BR 298616 5 10 Cc 12111 21 3
BR 211778 7 43 BR 298923 5 12 C 12370 21 5
BR 220477 31 7 BR 298968 9 87 C 12975 19 18
BR 220521 13 4 BR 299061 31 - C 12975 21 8
BR 220680 7 62 BR 299096 13 19 C 13106 21 7
BR 220680 7 82 BR 299392 9 95 C 13716 21 11
BR 220865 7 48 BR 299500 1 72 C 14060 33 1
BR 221535 7 59 BR 299543 9 92 C 14201 19 17
BR 221559 7 57 BR 299569 5 16 C 14302 37 -

PARALA
A z




39

NUMERICAL INDEX

PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
- NO. NO. NO. NO. NO. NO. NO. NO. NO.

C 14302 37 1 C 17921 33 3 C 19308 25 13
C 14303 37 6 C 18015 19 3 C 19309 25 14
C 14304 37 5 C 18016 19 1 C 19310 25 15
C 14305 37 4 C 18182 31 12 C 19311 25 16
C 14525 29 3 C 18185 31 11 C 19312 25 17
C 14534 17 4 C 18186 35 4 C 19313 25 19
C 14537 37 2 C 18203 31 10 C 19314 25 20
C 14553 31 7 C 18204 33 7 C 19315 25 21
C 14565 31 3 C 18205 15 11 C 19316 25 22
C 14566 31 4 C 18206 11 g C 19317 25 23
C 15066 21 1 C 18607 29 32 C 19318 25 25
C 15067 21 11 C 18608 29 18 C 19319 25 27
C 15068 21 13 C 18626 21 18 C 19320 25 31
C 15083 29 2 C 18632 23 22 C 19321 25 32
C 15086 29 3 C 18633 23 16 C 19322 25 33
C 15090 21 1 C 18634 23 17 C 19222 37 4
C 15093 21 6 C 18661 15 4 C 19324 25 39
C 15096 19 4 C 18662 15 4 C 19325 27 75
C 15097 19 5 C 18664 15 3 C 19326 27 42
C 15104 19 12 C 18670 15 2 C 19327 27 41
C 15105 19 13 C 18675 25 36 C 19328 27 -
C 15113 21 12 C 18677 31 2 C 19328 27 43
C 15114 31 13 C 18681 23 1 C 19329 27 45
C 15116 15 19 C 18695 23 3 C 19330 27 46
C 15156 23 16 C 18702 17 9 C 19331 27 47
C 15156 29 4 C 18716 29 15 C 19332 27 48
C 15174 11 2 C 18816 31 8 C 19333 27 49
C 15252 29 26 C 19008 13 7 C 19334 27 50
C 15272 29 6 C 19012 13 1 C 19335 27 51
C 15498 23 11 C 19015 29 19 C 19336 27 52
C 15499 23 12 C 19020 15 1 C 19337 27 53
C 15519 11 1 C 19033 23 25 C 19338 27 54
C 15527 29 21 C 19034 23 11 C 19339 27 55
C 15540 11 10 C 19035 23 10 C 19340 27 56
C 15545 29 33 C 19044 29 1 C 19341 27 57
C 15564 29 9 C 19066 23 6 C 19342 27 58
C 15610 17 2 C 19069 15 12 C 19343 27 60
C 15658 35 5 C 19071 23 1 C 19344 27 63
C 15672 23 5 C 19073 13 6 C 19345 27 64
C 15672 29 17 C 19074 11 6 C 19348 27 65
C 15677 23 15 C 19075 31 9 C 19347 217 66
C 15704 33 9 C 19103 23 p C 19348 27 68
C 15780 25 34 C 19106 23 2 C 19349 27 70
C 15794 27 59 C 19119 15 17 C 19350 27 76
C 16011 27 69 C 19118 17 5 C 19351 27 77
C 16129 17 1 Cc 19171 29 25 C 19352 27 8
C 16714 29 14 C 19172 29 2 C 19353 27 79
C 16724 21 3 C 19177 RL] 3 C 19354 27 80
C 16752 13 3 C 19246 33 20 C 19355 27 .p81
C 16885 23 8 C 19254 33 29 C 19356 27 82
C 16946 21 2 C 19297 25 1 C 19357 27 83
C 16948 21 17 C 19298 25 9 C 19358 27 84
C 17037 29 1 C 19299 25 3 C 19359 27 86
C 17038 15 16 C 19300 o5 6 F 53650 27 67
C 17106 19 7 C 19301 25 4 M 20677 9 91
C 17108 29 13 C 19302 25 5 T 25070 23 2
C 17164 23 24 C 19303 25 7 T 33565 21 20
C 17203 23 21 C 19304 25 8

C 17213 23 4 C 19305 25 9

C 17426 33 2 C 19306 25 10 HARDWARE CODE NUMBERS
C 17685 31 5 C 19307 25 12




40

NUMERICAL INDEX

PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO.
312 7 63 131- 178 23 7 195- 2029 21 8
420 27 85 131- 179 29 16 195- 2069 19 11
520 27 73 131- 629 37 1 211- 5 25 N
24 13 2 131- 1113 19 2 211- 5 25 29
412 27 72 131- 1115 13 8 211- 11 25 40
420 27 71 131- 1127 21 19 214- 103 11 7
510 23 7 132- 26 23 10 219- 10 21 4
5 27 74 132- 46 23 14 219- 17 19 14
108 33 13 132- 46 29 20 219- 404 21 6
202 33 11 132- 48 23 14 221- 13 5 8
215 19 8 132- 311 21 10 223- 7 31 6
2 13 9 136- 103 5 34 321- 2472 35 1
3 13 12 138- 92 23 15 321- 2473 35 2
4 15 13 138- 92 29 8 321- 2476 35 3
102 17 6 138- 251 13 10 321- 2484 37 -
102 93 5 138- 2040 21 23 353- 406 15 22
102 23 26 138- 2054 29 10
102 29 5 138- 2055 21 4
102 29 27 164- 543 13 2
103 15 5 173- 215 11 3
103 19 15 175- 415 29 22
103 21 22 178- 858 23 28
103 23 9 182- 286 29 12
122 17 3 182- 523 33 21
206 15 21 187- 484 33 6
206 29 7 187- 1036 15 18
207 15 8 187- 1041 5 39
207 21 10 187- 1041 31 10
209 23 23 187- 1047 11 11
213 29 11 187- 1047 37 2
233 23 3 192- 18 33 17
13 23 8 192- 19 13 10
13 27 87 192- 19 15 14
15 19 6 192- 20 13 4
16 19 19 192- 20 15 6
21 21 7 192- 20 17 7
6 7 7 192- 20 19 9
7 7 64 192- 20 21 21
27 33 18 192- 20 23 12
77 33 23 192- 20 23 17
101 15 15 192- 20 29 6
101 33 14 192- 20 29 23
102 13 5 192- 20 29 29
102 15 7 192- 20 33 16
102 17 8 192- 21 15 9
102 19 10 192- 21 21 9
102 23 13 192- 21 23 19
102 23 18 192- 21 29 8
102 29 7 192- 23 21 14
102 29 24 193- 25 7 68
102 29 30 193- 70 33 5
102 33 12 195- 102 13 11
103 15 10 195- 104 29 9
103 23 20 195- 513 33 8
103 29 31 195- 521 19 16
122 33 15 195- 521 23 9
125 21 15 195- 521 23 27
325 21 16 195- 521 29 11
504 11 4 195- 521 20 28
642 33 10 195- 535 23 18

69 23 4 195- 541 23 13




Bojejen sued
lojoes] joedwo)
801 I°PON

95¢9




